





-Page 5 of 1-





Report No : 0C2022C98-2195

Test Report



The report shall be prepared and distributed according to the general terms of service formulated by the Company. Please pay attention to the clauses on the back of this report. The company's obligations, exemptions and jurisdiction are clearly stipulated. Unless otherwise stated, the analysis results of this report are only responsible for the samples submitted. Without permission, this report cannot be partially copied

C404, C406, C409, C411, Huazhongyuan Venture Building, No. 225, Chaoyang New Street, Chashan Street, Ouhai District, Wenzhou City, Zhejiang Province





-Page 5 of 2-

Product name	Axial Lead Tantalum Capacitors						
Client	JINPEI ELECTRONICS CO., LITIMTED						
Entrusting address	3A,Building A, Lane 168 Chengnan Road, Pudong district ,Shanghai,						
Production unit	JINPEI ELECTRONICS CO., LITIMTED						
Production address	3A,Building A, Lane 168 Chengnan Road, Pudong district ,Shanghai,						
Product model	CBFB887M2AT4						
Sampling method	Sample delivery by client						
Inspection quantity	10pcs						
Sample receiving date	2022-09-20						
Detection cycle	2022-09-20 to 2022-12-13						
Sample description	The sample was in good condition before the test						
Test basis	2000 hours, 100V @ 85°C 100Hz						
Test conclusion	This commissioned inspection, the inspected items all meet the requirements, MTBF =2000H.						
Tester	Report date of issue : 2022.12.16						
6	(a (a (a						





-Page 5 of 3-



	Serial No	Test items	Unit	Test index	Detection result	Determine
	1	CAP	uF	880 +10% -15%	788. 4 803. 5 789. 5 812. 4 816. 7	PASS
C	2 3 4	DCL	uA	≤ 35 @ 25℃ +125%	17.5 18.6 16.8 17.2 18.0	PASS
		202	uA	≤ 200 +125%	169. 6 176. 9 169. 1 181. 9 184. 3	PASS
		ESR	ohm	≤ 0.6 +20%	0.52 0.5 0.54 0.55 0.49	PASS
	5	DF	%	≤70	39. 3 39. 6 39. 1 41. 5 40. 3	PASS

Ø	Serial No	Test items	Nuit	Test index	Detection result	Determine
	1	CAP	uF	880 +10% -15%	817. 4 813. 1 790. 1 789. 7 811. 8	PASS
	2	DCL	uA	≤ 35 @ 25℃ +125%	18.0 17.8 18.5 19.2 17.0	PASS
	3	2	uA	≤ 200 +125%	186.1 182.5 171.6 178.4 172.9	PASS
	4	ESR	ohm	≤ 0.6 +20%	0.56 0.48 0.53 0.57 0.58	PASS
	5	DF	%	€70	38.3 40.7 40.3 40.1 40.8	PASS
5	67		9.A.	61	5	50







-Page 5 of 4-



Sample picture

















-Page 5 of 5



- 1. The agency guarantees the fairness of testing, confidentiality of testing samples provided by the client and protection of ownership.
- 2. This report is invalid without the signature of the issuer or without the red inspection seal of this institution.
- 3. Alteration of the report is invalid. The copy is invalid if it is not stamped with the red inspection seal.
- 4. The test data and results in this report are only responsible for the samples submitted for test.
- 5. Each page of this report is an integral part of the report. Some pages are taken out by the user to cause misunderstanding or use
- 6. The Agency shall not be liable for any other purposes or consequences arising therefrom.



The report shall be prepared and distributed according to the general terms of service formulated by the Company. Please pay attention to the clauses on the back of this report. The company's obligations, exemptions and jurisdiction are clearly stipulated. Unless otherwise stated, the analysis results of this report are only responsible for the samples submitted. Without permission, this report cannot be partially copied

C404, C406, C409, C411, Huazhongyuan Venture Building, No. 225, Chaoyang New Street, Chashan Street, Ouhai District, Wenzhou City, Zhejiang Province

http://www.ochuang.net.cn